DIAMO. Discovery ATV
PARTS CATALOG - CHASSIS

First Edition April 2008




Copyright © 2004-2008 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.

4

FicEs




The information and diagrams included in this catalog are the exclusive property of LS MotorSports, LLC
and may not be reproduced in any media without the express written consent of LS MotorSports, LLC.

For more information contact:

LS MotorSports, LLC
10215 S Sam Houston Pkwy, Suite 100
Houston, TX 77071
281-277-6140

Information contained in this publication is subject to change without notice.

For the most up to date information please contact DIAMO USA or an Authorized Dealer

ww PIAMOUSA. com



Copyright © 2004-2008 LS MotorSports, LLC. Reproduction without written permission is completely forbidden.



CONTENTS
PAGE

TITLE

Documents

Frame

Electrical

Radiator

Handlebar

Left Handlebar Control
Steering Stem

Air Filter

Exhaust

Front Suspension
Rear Shock and Sway Bar
Rear A-Arm

Front Wheel and Axle
Front Differential

Rear Wheel and Axle
Final Drive and Drive Shaft
Rear Master Cylinder
Rear Brake
Crankcase Air Ducts
Shifter

Tail Light

Fuel Tank

Front Master Cylinder
Front Brake

Footrest

Instruments

Seat

Side Covers

Rack and Guard

Rear Cover

Front Cover

Headlight

Tail Light 2

Emblem 1

Emblem 2

Evap Kit

Brake System Assembly
Lock Set



Fig. 00

Documents

Ref Code Part Number |Description Qty
1 08-039-0001 |Owners Manual 1
2 08-039-0002 |Parts Catalog CD 1
3 08-039-0003 |Service Manual 1




Fig. 01

Frame

Ref Code Part Number |Description Qty
1 51100-058-0000 08-039-0101 |Frame
2 54305-058-0000 08-039-0102 |Bracket, Engine
3 GB/T16674-96 08-039-0103 |Bolt M8X20
4 GB/T16674-96 08-039-0104 |Bolt M6X16
5 GB/T16674-96 08-039-0105 |Bolt M8X16
6 54306-058-0000 08-039-0106 |Stay,Engine 2
7 GB/T16674-96 08-039-0107 |Bolt M8X20
8 GB/T16674-96 08-039-0108 |Bolt M6X16
9 GB/T16674-96 08-039-0109 |Bolt M8X16
10 54320-058-0000 08-039-0110 |Damper 1
11 GB/T6187.1-2000 08-039-0111 |Nut M10X1.25
12 GB/T16674-96 08-039-0112 |Bolt M10X1.25X170
13 GB/T6187.1-2000 08-039-0113 |Nut M10X1.25
14 GB/T16674-96 08-039-0114 |Bolt M6X16
15 54330-058-0000 08-039-0115 |Damper 2
16 GB/T6187.1-2000 08-039-0116 |Nut M10X1.25
17 62118-023-0000 08-039-0117 |Bearing 6203RS, Steering Shaft
18 62121-023-0000 08-039-0118 |Qil Seal
19 62122-023-0000 08-039-0119 |Qil Seal
20 62119-023-0000 08-039-0120 |Nut M12X1
21 GB/T16674-96 08-039-0121 |Bolt M10X1.25X25
22 GB95-85 08-039-0122 |Washer
23 GB/T16674-96 08-039-0123 |Bolt M10X1.25X115
24 GB/T6187.1-2000 08-039-0124 |Nut M10X1.25
25 GB95-85 08-039-0125 |Washer
26 19250-058-0000 08-039-0126 |Stay, Front Cover
27 GB/T16674-96 08-039-0127 |Bolt M6X12
28 GB/T16674-96 08-039-0128 |Bolt M10X1.25X115
29 GB/T6187.1-2000 08-039-0129 |Nut M10X1.25
30 GB97-85 08-039-0130 |Washer
31 23470-058-0000 08-039-0131 |Bracket, Shifter
32 GB/T16674-96 08-039-0132 |Bolt M8X20
33 85100-058-0000 08-039-0133 |Tool Kit
34 85103-058-0000 08-039-0134 |Tire Gauge
35 91201-058-0000 08-039-0135 |O-Ring
36 72302-058-0000 08-039-0136 |Hitch
37 GB/T16674-96 08-039-0137 |Screw M10X1.25X25
38 82801-058-0000 08-039-0138 |Guard, Engine 1
39 90101-058-0000 08-039-0139 |Bolt M6X16-10X4
40 90101-058-0000 08-039-0140 |Bolt M6X16-10X4
41 82802-058-0000 08-039-0141 |Guard, Engine 2
42 82803-058-0000 08-039-0142 |Guard, Engine 3
43 90101-058-0000 08-039-0143 |Bolt M6X16-10X4
44 90101-058-0000 08-039-0144 |Bolt M6X16-10X4X12
45 GB/T16674-96 08-039-0145 |Bolt M6X12
46 19260-058-0000 08-039-0146 |Support, Radiator
47 GB/T16674-96 08-039-0147 |Bolt M6X12
48 54250-058-000C 08-039-0148 |Bracket, Tail Light




Fig. 02

Electrical

Ref Code Part Number |Description Qty
1 33200-058-0000 08-039-0201 |CDI
2 90302-025-0000 08-039-0202 |Nut M6.2X25
3 90302-058-0000 08-039-0203 |Plastic Nut
4 34600-023-0000 08-039-0204 |N/A
5 34112-058-0000 08-039-0205 |Wire, Lead
6 34100-058-0000 08-039-0206 |Main Harness
7 37125-058-0000 08-039-0207 |Reverse Switch
8 GB95-85 08-039-0208 |Washer
9 33100-058-0000 08-039-0209 |Ignition Coil
10 GB/T5783-2000 08-039-0210 |Bolt M6X20
11 GB/T5783-2000 08-039-0211 |Bolt M6X20
12 GB95-85 08-039-0212 |Washer
13 33101-058-0000 08-039-0213 |Spark Plug Cap
14 19410-058-0000 08-039-0214 |Thermo Switch
15 19430-058-0000 08-039-0215 |Thermo Switch, Fan
16 36510-058-0000 08-039-0216 |Speed Sensor
17 36511-058-0000 08-039-0217 |Cable, Speed Sensor
18 32100-058-0000 08-039-0218 |Voltage Regulator
19 GB/T16674-96 08-039-0219 |Bolt M6X20
20 32200-058-0000 08-039-0220 |Battery 12V21Ah
21 32201-058-0000 08-039-0221 |Holddown, Battery
22 32202-023-0000 08-039-0222 |Rubber Washer
23 32203-058-0000 08-039-0223 |Cover, Battery
24 90302-025-0000 08-039-0224 |Plastic Nut M6X25
25 GB9456-88 08-039-0225 |Screw ST6X15
26 34102-058-0000 08-039-0226 |Cable, Plus Lead
27 34101-058-0000 08-039-0227 |Cable, Minus Lead
28 32501-058-0000 08-039-0228 |Fuse(15A-BC)
29 37700-023-0000 08-039-0229 |Starter Relay
30 32504-023-0000 08-039-0230 |Fuse, Starter Relay
31 GB/16674-96 08-039-0231 |Bolt M6X10
32 37200-058-0000 08-039-0232 _|Ignition Switch
33 16140-F39-0000 08-039-0233 |Hose, Carburetor C300
34 16141-F39-0000 08-039-0234 |Hose, Carburetor B80
35 32502-058-0000 08-039-0235 |Fuse(10A-BC)
36 16130-F39-0000 08-039-0236 |Hose, CarburetorA80
37 90402-058-0000 08-039-0237 |Clip
38 34500-058-0000 08-039-0238 |Horn - N/A
39 16601-025-0000 08-039-0239 |T-Fitting
40 91523-058-0000 08-039-0240 |Tie 1
41 34115-058-0000 08-039-0241 |Cable , Ignition
42 37910-058-0000 08-039-0242 |Relay 1
43 37920-058-0000 08-039-0243 |Relay 2
44 37600-058-0000 08-039-0244 |Rear Brake Light Switch
45 34120-058-0000 08-039-0245 |Wire, Sub-Lead
46 32902-058-0000 08-039-0246 |Nut, 12V Accessory Plug
47 32901-058-0000 08-039-0247 |12V Accessory Plug
48 34500-058-0000 08-039-0248 |Spring, Rear Brake Light Switch
49 32503-058-0000 08-039-0249 |Fuse(5A-BC)
50 37126-058-000C 08-039-0250 |Reverse Switch




Fig. 03 Radiator Ref Code Part Number |Description Qty
1 19811-023-0000 08-039-031 [Hose 1
2 19611-023-0000 08-039-032__[Clamp
3 19230-058-0000 08-039-033 [Fan
4 19202-058-0000 08-039-034 _[Cushion
5 19206-058-000 08-039-035 _[Bushing
6 GB/T96-85 08-039-036 _|Washer
7 GB/T16674-96 08-039-037 _[Bolt M6X20
8 19201-058-0000 08-039-038 _|Radiator Cap
9 19210-58-0000 08-039-039 _|Radiator
10 90311-058-0000 08-039-040 [Nut
11 19812-023-0000 08-039-041 [Hose 2
12 90402-058-0000 08-039-042 [Clamp
13 GB/T818-2000 08-039-043 [Screw M6X25
14 GB/T96-85 08-039-044 |Washer
15 19200-058-0000 08-039-045 [Radiator and Fan Assy
16 19205-058-000C 08-039-046 |Guard, Radiator




Fig. 04

Handlebar

Ref Code Part Number |Description Qty
1 61101-058-0000 08-039-0401 |Handlebar
2 61104-058-0000 08-039-0402 |Grip
3 61600-058-0000 08-039-0403 |Choke Cable
4 61700-058-0000 08-039-0404 |Throttle Assy
5 61500-058-0000 08-039-0405 |Throttle Cable
6 61750-058-0000 08-039-0406 |2WD/4WD Switch
7 61730-058-000C 08-039-0407 |Throttle Control




Fig. 05 Left Handlebar Control Ref Code Part Number |Description Qty
1 61210-058-0000 08-039-0501 |Rear Brake Lever Assy
_________ 2 61211-023-0000 | 08-039-0502 |Holder, RR Brake Lever

: : 3 61212-023-0000 08-039-0503 |Clamp

I i 4 61213-023-0000 08-039-0504 |Lever, RR Brake

| [ 5 61214-023-0000 08-039-0505 |Bolt, RR Brake Lever

: : 6 GB/T6182.1-2000 08-039-0506 |Nut M6

I 7 GB/T818-2000 08-039-0507 |Screw M6X16

: 8 GB/T93-87 08-039-0508 |Washer

| 9 43206-058-0000 08-039-0509 |Brake Light Switch, RR Brake Lever

I 10 42106-058-0000 08-039-0510 |Bolt

: 11 42107-058-0000 08-039-0511 |Nut
12 37400-058-000C 08-039-0512 |Left Combination Switch

r% ‘

A

-
,-----l------
ittt St



Fig. 06

Steering Stem

Ref Code Part Number |Description Qty
1 62120-058-0000  |08-039-0601  |Steering Column
2 62130-058-0000  |08-039-0602 |Pitman Arm
3 61102-023-0000  |08-039-0603  |Clamp, Handle Bar
4 GB/T16674-96 08-039-0604  |Bolt M8X50
5 62112-023-0000 [08-039-0605 |Clamp, Steering Column
6 62113-023-0000  |08-039-0606 | Oil Seal
7 62125-058-0000 [08-039-0607  |Bracket, Steering Column
8 GB/T5783-2000  [08-039-0608  [Bolt M8X60
9 62106-023-0000  |08-039-0609  |Washer, Special
10 62114-023-0000  |08-039-0610 |Collar, Steering Stem
11 GB/T96-85 08-039-0611  |Washer
12 GB/T9457-1988  |08-039-0612  [Nut M14
13 GB/T91-2000 08-039-0613 | Cotter Pin
14 62200-058-0000  |08-039-0614  |Tie Rod Assy
15 GB/T96-85 08-039-0615  |Washer
16 GB/T9457-1988  |08-039-0616  [Nut M12X1
17 GB/T91-2000 08-039-0617 _ |Cotter Pin
18 62210-058-0000  |08-039-0618  |Tie Rod End, Inner
19 62220-058-0000  |08-039-0619  |Tie Rod End, Outter
20 62201-058-000C  |08-039-0620 |Tie Rod




Fig. 07

Air Filter

Ref Code Part Number |Description Qty
1 17151-058-0000  (08-039-0701  [Clamp, Carburetor
2 17118-023-0000  [08-039-0702  |Pipe
3 17104-058-0000  [08-039-0703 |Joint, Air Cleaner
4 17152-058-0000  (08-039-0704  [Clamp, Air Cleaner
5 17102-058-0000 |08-039-0705  [Grommet
6 GB/T845-1985 08-039-0706 | Screw ST6.2X25
7 17160-058-0000  (08-039-0707 _[Air Filter Element
8 17100-058-0000  [08-039-0708  [Air Filter Assy
9 17130-058-0000  [08-039-0709  [Cover, Air Filter
10 17180-058-0000  [08-039-0710  [Body, Air Filter
11 GB/T818-1985 08-039-0711  |Screw
12 90302-023-000C  (08-039-0712 Nut




Fig. 08

Exhaust

Ref Code Part Number |Description Qty
1 18110-058-0000  [(08-039-0801  [Exhaust Pipe
2 GB/T16674-96 08-039-0802  |Bolt M8X12
3 GB/97.1-97 08-039-0803  |Washer
4 18102-058-0000 |08-039-0804  |Cover, Exhaust Pipe
5 GB/T16674-96 08-039-0805  |Bolt M6X12
6 GB/T96-2000 08-039-0806  |Washer
7 18101-023-0000  [08-039-0807  [Gasket, Exhaust Pipe
8 90304-058-0000  (08-039-0808  |Nut M8
9 18150-058-0000  (08-039-0809  [Muffler Assy
10 18160-058-0000  [(08-039-0810  [Muffler
11 18170-058-0000 |08-039-0811  [Spark Arresstor
12 GB/T70.1-2000  |08-039-0812  |Screw M6X10
13 18152-058-0000 |08-039-0813  [Protector 1
14 18153-058-0000 |08-039-0814  [Protector 2
15 GB/T818-2000 08-039-0815  |Bolt M5X10
16 GB/T97.1-85 08-039-0816  |Nut M5
17 18194-023-0000  (08-039-0817  |Clamp
18 18107-058-0000  (08-039-0818  [Clamp, Exhaust Pipe
19 18181-058-0000 |08-039-0819  [Damper
20 18126-023-0000  [08-039-0820  |Clamp
21 18106-058-0000  (08-039-0821  [Gasket, Muffler
22 GB/T16674-96 08-039-0822  |Bolt M8X25
23 GB/T96-85 08-039-0823  |Washer
24 GB/T16674-96 08-039-0824  |Bolt M8X40
25 18127-058-0000  [(08-039-0825  [Washer
26 18108-058-0000  (08-039-0826  [Exhaust Hoop 2
27 18109-058-000C  (08-039-0827 |Exhaust Hoop 1




Fig. 09

Front Suspension

Ref Code Part Number |Description Qty
1 56210-058-0000  |08-039-0901 |Front Left Upper A-Arm
2 56202-058-0000  |08-039-0902  |Bushing
3 56310-058-0000  |08-039-0903 _|Front Right Upper A-Arm
4 GB/T5783-96 08-039-0904  |Bolt M6X12
5 GB/T9457-1988  [08-039-0905  [Nut M10X1.25
6 GB/T91-2000 08-039-0906 | Cotter Pin
7 56220-058-0000  |08-039-0907 _|Front Left Lower A-Arm
8 56620-058-0000  |08-039-0908 |Ball Joint, Left
9 GB894.1-86 08-039-0909 _ |Circlip
10 90301-023-0000  (08-039-0910  |Nut M6
11 56320-058-0000  |08-039-0911 |Front Right Lower A-Arm
12 56620-058-0000 |08-039-0912  |Ball Joint, Right
13 GB894.1-86 08-039-0913 _ |Circlip
14 56205-058-0000  |08-039-0914  |Washer
15 GB/T16674-96 08-039-0915  |Bolt M10X1.25X40
16 GB/T6184-2000  [08-039-0916  [Nut M10X1.25
17 GB/T894.1-86 08-039-0917  |Washer
18 GB/T16674-96 08-039-0918  |Bolt M10X1.25X65
19 GB/T6184-2000  [08-039-0919  [Nut M10X1.25
20 55300-058-0000  |08-039-0920 |Front Shock
21 GB/T16674-96 08-039-0921  |Bolt M10X1.25X50
22 GB/T6184-2000  [08-039-0922  [Nut M10X1.25
23 83702-058-0000 [08-039-0923 Protection Cover, Left
24 83703-058-0000 [08-039-0924  |Protection Cover, Right
25 56221-058-0000  |08-039-0925 Front Left Lower A-Arm Assy
26 56321-058-0000  |08-039-0926 Front Right Lower A-Arm Assy
27 56311-058-0000  [08-039-0927 Front Right Upper A-Arm Assy
28 56211-058-000C  |08-039-0928 |Front Left Upper A-Arm Assy




Fig. 10

Rear Shock and Sway Bar

Ref Code Part Number |Description Qty
1 55100-058-0000  |08-039-1001  |Rear Shock
2 GB/T16674-96 08-039-1002  |Bolt M10X1.25X50
3 GB/T6187.2-2000 |08-039-1003  |Nut M10X1.25
4 57800-058-0000  (08-039-1004  |Sway Bar Assy
5 57820-058-0000  |08-039-1005  |Sway Bar Link, Right
6 57810-058-0000  |08-039-1006  |Sway Bar Link, Left
7 GB/T6187.2-2000 |08-039-1007  |Nut M10X1.25
8 57802-058-0000  |08-039-1008  |Bushing, Sway Bar
9 57803-058-0000  |08-039-1009 |Bracket, Sway Bar
10 GB/T16674-96 08-039-1010  |Bolt M8X12
11 57803-058-0000  [08-039-1011  |Sway Bar
12 57803-058-000C  [08-039-1012  |Bushing




Fig. 11

Rear A-Arm

Ref Code Part Number |Description Qty
1 57210-058-0000  |08-039-1101  |Rear Left Upper A-Arm
2 56202-058-0000  |08-039-1102  |Bushing
3 GB/T16674-96 08-039-1103 _ |Bolt M10X1.25X65
4 56205-058-0000  |08-039-1104  |Washer
5 57310-058-0000  |08-039-1105  |Rear Right Upper A-Arm
6 GB/T16674-96 08-039-1106 _|Bolt M10X65
7 57220-058-0000  |08-039-1107  |Rear Left Lower A-Arm
8 GB/T16674-96 08-039-1108  |Bolt M10X65
9 57320-058-0000  |08-039-1109  |Rear Right Lower A-Arm
10 GB/T16674-96 08-039-1110  |Bolt M10X65
11 GB/T6184-2000  [08-039-1111  [Bolt M10X1.25
12 57221-058-0000  |08-039-1112  |Guard, Left A-Arm
13 GB/T16674-96 08-039-1113  |Bolt M6X12
14 57321-058-0000  |08-039-1114  |Guard, Right A-Arm
15 GB/T16674-96 08-039-1115  |Bolt M6X12
16 57311-058-0000 [08-039-1116 Rear Right Upper A-Arm Assy
17 57211-058-0000 (08-039-1117 Rear Left Upper A-Arm Assy
18 57322-058-0000 [08-039-1118 Rear Right Lower A-Arm Assy
19 57223-058-000C  |08-039-1119 |Rear Left Lower A-Arm Assy




Fig. 12

Front Wheel and Axle

Ref Code Part Number |Description Qty
1 41100-058-0000 08-039-1201 |Front Wheel and Tire Assy
2 41160-023-0000 08-039-1202 |Front Tire 25X8-12
3 41104-023-0000 08-039-1203 |Tire Valve
4 90303-058-0000 08-039-1204 |Lugnut
5 26101-058-0000 08-039-1205 |Cap, Hub
6 26103-058-0000 08-039-1206 |Nut M20X1.5
7 56710-058-0000 08-039-1207 |Steering Knuckle Assy, LFT FR
8 41111-058-0000 08-039-1208 |Hub
9 27110-058-0000 08-039-1209 |CV Half Shaft, LFT
10 27130-058-0000 08-039-1210 |CV Half Shaft, RGT
11 56720-058-0000 08-039-1211 |Steering Knuckle Assy, RGT FR
12 56713-058-0000 08-039-1212 |Bearing
13 GB893.2-86 08-039-1213 |Snap Ring
14 26121-058-0000 08-039-1214 |Clamp, Large CV Boot
15 27119-058-0000 08-039-1215 |Inner CV Boot
16 26122-058-0000 08-039-1216 |Clamp, Small CV Boot
17 27115-058-0000 08-039-1217 |Outter CV Boot
18 41102-058-0000 08-039-1218 |Front Wheel 12X6
19 27111-058-0000 08-039-1219 |Clip, Axle
20 27131-058-000C 08-039-1220 |Clip, CV




Fig. 13

Front Differential

Ref Code Part Number |Description Qty
1 27200-058-0000 [08-039-1301 |Front Differential Assy
2 27201-058-0000  |08-039-1302  |Housing, FR Differential
3 27202-058-0000 [08-039-1303  |Housing, FR Differential Bearing
4 GB/T96-85 08-039-1304  |Washer
5 27205-058-0000  |08-039-1305 |Pinion
6 27226-058-0000  |08-039-1306  |Coupling
7 GB/T6177.2-2000 |08-039-1307 _ [Nut M14X1.5
8 27216-058-0000  |08-039-1308  |O-Ring
9 27218-058-0000  |08-039-1309  |Oil Seal 48X65X9
10 27219-058-0000  |08-039-1310  |Oil Seal 24X38X8
11 27213-058-0000  |08-039-1311  |Shim
12 GB/T70.1-2000  [08-039-1312  [Bolt M8X20
13 27250-058-0000  |08-039-1313  |Ring Gear
14 GB/T70.1-2000  |08-039-1314  |Screw M8X25
15 GB/T77-2000 08-039-1315 | Screw M8X10
16 GB/T16674-96 08-039-1316 _|Bolt M10X25
17 GB/T8930.1-1986 |08-039-1317 |Circlip
18 27273-058-0000  |08-039-1318  |Roll Pin
19 31500-058-0000  [08-039-1319  |2WD/4WD Servo Motor
20 27271-058-0000  |08-039-1320  |Clutch, Differential
21 27274-058-0000  |08-039-1321  |Shaft
22 27272-058-0000  |08-039-1322  |Shfit Fork
23 31501-058-0000  |08-039-1323  |O-Ring
24 27217-058-0000  |08-039-1324  |O-Ring
25 GB/T 276-1994  [08-039-1325  [Bearing 6007R 35X62X14
26 GB/T 276-1994  [08-039-1326  [Bearing 6912 60X85X13
27 GB/T 276-1994  [08-039-1327  [Bearing 16007 35X62X9
28 GB/T290-94 08-039-1328  |Roller Bearing HK15211215X21X12
29 GB/T16674-96 08-039-1329  |Drain Bolt M10X1.25X15
30 45600-023-04-23  [08-039-1330 _ [Copper Gasket 10X1.5
31 27275-058-0000  |08-039-1331  |Coupling
32 27214-058-0000  |08-039-1332  |Shim
33 GB/T16674-96 08-039-1333 _ |Bolt M14X1.5X10
34 27222-058-0000  |08-039-1334  |Copper Gasket 14.1X1.5
35 27212-058-0000  |08-039-1335  |Vent Tube
36 90401-058-0000  |08-039-1336 _|Circlip
37 27530-058-0000  |08-039-1337 _|Front Drive Shaft
38 27276-058-0000  |08-039-1338  |Spring, FR Drive Shaft
39 27502-058-000C  |08-039-1339 |Seal, FR Drive Shaft




Fig. 14

Rear Wheel and Axle

Ref Code Part Number |Description Qty
1 41200-058-0000  |08-039-1401  |Rear Wheel and Tire Assy
2 41260-023-0000  |08-039-1402  |Rear Tire AT25X10
3 41104-023-0000  |08-039-1403  |Tire Valve
4 41211-058-0000  |08-039-1404  |Hub
5 26101-058-0000  |08-039-1405  |Cap, Hub
6 90302-058-0000  08-039-1406  |Lugnut
7 26110-058-0000  |08-039-1407  |CV Half Shaft, LFT RR
8 26103-058-0000  (08-039-1408  |Nut M20X1.5
9 57700-058-0000  |08-039-1409  |Rear Knuckle
10 26130-058-0000  |08-039-1410  |CV Half Shaft, RGT RR
11 57711-058-0000 [08-039-1411 Bearing, Rear Knuckle
12 GB893.2-86 08-039-1412  |Snhap Ring
13 26119-058-0000  |08-039-1413  |Clamp, Large CV Boot
14 26121-058-0000 [08-039-1414  |CV Boot, Inner
15 26122-058-0000  |08-039-1415  |Clamp, Small CV Boot
16 26115-058-0000 [08-039-1416  |CV Boot, Outter
17 41202-058-0000  |08-039-1417  |Rear Wheel 12X8
18 GB/T6187.1-2000 |08-039-1418  |Nut M10X1.25
19 57705-058-0000  |08-039-1419  |Cover, Thrust

20 57703-058-0000  |08-039-1420  |Bushing

21 JB/T940.1-1995 |08-039-1421  |Zerk, Grease

22 57704-058-0000 [08-039-1422  |Spacer

23 GB/T16674-2000 |08-039-1423  |Bolt M10X1.25X95

24 26111-058-000C  |08-039-1424 |Clip




Fig. 15

Final Drive and Drive Shaft

Ref Code Part Number |Description Qty
1 26200-058-0000  |08-039-1501 |Final Drive Assy
2 26201-058-0000 [08-039-1502  |Housing, Final Drive
3 GB5801-94 08-039-1503  |Bearing HK223013
4 GB5801-94 08-039-1504  |Bearing HK556720
5 26205-058-0000  |08-039-1505 |Pinion
6 26235-058-0000  |08-039-1506  |Bearing
7 26539-058-0000  |08-039-1507  |Boss, Drive Shaft
8 26218-058-0000  |08-039-1508  |Qil Seal
9 GB/T 276-1994  [08-039-1509  [Bearing 6305 25X62X17
10 26216-058-0000  |08-039-1510  |O-Ring
11 26234-058-0000  |08-039-1511  |Washer
12 GB/T6174-2000 |08-039-1512  [Nut M12X1.25
13 26226-058-0000 [08-039-1513  |Housing, Pinion Bearing
14 26213-058-0000  |08-039-1514  |Shim
15 26214-058-0000  |08-039-1515  |Shim, Thrust
16 36510-058-0000  |08-039-1516  |Speed Sensor
17 26222-058-0000  |08-039-1517  |O-Ring
18 GB/T9074.1-2002 |08-039-1518  |Bolt M8X35
19 GB/T96-85 08-039-1519  |Washer
20 GB/T16674-2000 |08-039-1520  |Bolt M8X25
21 GB/T96-85 08-039-1521  |Washer
22 26236-058-0000  |08-039-1522  |Breather
23 26202-058-0000 [08-039-1523  [Housing, Bearing
24 GB/T77-2000 08-039-1524 | Screw M8X45
25 GB/T96-85 08-039-1525  |Copper Gasket 8X15X1
26 GB/T6177.1-2000 |08-039-1526  |Nut M8
27 GB/T16674-2000 |08-039-1527  |Bolt M8X12
28 GB/T96-85 08-039-1528  |Copper Gasket 15X8.2X1
29 26219-058-0000  |08-039-1529  |Qil Seal
30 GB/T 276-1994  [08-039-1530  [Bearing 16017 85X130X14
31 26217-058-0000  |08-039-1531  |O-Ring
32 26215-058-0000  |08-039-1532  |Shim
33 GB/T16674-2000 |08-039-1533  |Bolt M10X1.25X25
34 GB/T16674-96 08-039-1534  |Drain Bolt
35 GB/T96-85 08-039-1535  |Copper Gasket14X1.5
36 26508-058-0000  |08-039-1536  |Spring
37 26501-058-0000  |08-039-1537  |Drive Shaft
38 GB/T894.1-1986  |08-039-1538  |Circlip
39 26504-058-0000 [08-039-1539  |Coupling
40 GB/T894.1-1986  |08-039-1540  |Circlip
41 26109-058-0000  |08-039-1541  |Clip
42 26502-058-0000  |08-039-1542  |Dust Boot 1
43 26503-058-0000  |08-039-1543  |Dust Boot 2
44 26233-058-0000  |08-039-1544  |Hose, Breather
45 26206-058-0000  |08-039-1545 Ring Gear




Fig. 16

Rear Master Cylinder

Ref Code Part Number |Description Qty
1 44500-058-0000 [08-039-1601 |Rear Master Cylinder
2 43920-058-0000  |08-039-1602  |Cable, Control
3 43200-058-0000  |08-039-1603  |Cable, Rear Brake
4 37601-058-0000  |08-039-1604  |Bracket, Brake Light Switch
5 GB/T16674-96 08-039-1605  |Bolt M6X12
6 43506-058-0000  |08-039-1606  |Guard, Brake Control
7 90101-058-0000  |08-039-1607  |Bolt M6X16-10X4
8 44516-058-0000 [08-039-1608  |Bracket, Master Cylinder
9 GB/T16674-96 08-039-1609  |Bolt M6X12
10 GB/T16674-96 08-039-1610 _ |Bolt M8X25
11 18125-058-0000  [08-039-1611  |Guard 2
12 GB/T16674-96 08-039-1612  |Bolt M6X12
13 44519-058-0000  |08-039-1613  |Cap, Master Cylinder
14 44517-058-0000 [08-039-1614  |Diaphgram, Master Cylinder
15 44518-058-000C  (08-039-1615 Bushing, Master Cylinder Cap




Fig. 17

Rear Brake

Ref Code Part Number |Description Qty
1 44502-058-0000  |08-039-1701  |Rear Brake Disc
2 44515-058-0000  |08-039-1702  |Bolt M6X30, Disc Brake
3 GB/T6177-2000  [08-039-1703  [Nut M6
4 44600-058-0000 [08-039-1704  |Rear Brake Caliper
5 GB/T16674-96 08-039-1705  |Bolt M10X1.25X30
6 44525-058-0000  |08-039-1706 _|Clip, Rear Brake Pad
7 44603-058-000C  |08-039-1707 |Rear Brake Pad Sel




Fig. 18

Crankcase Air Ducts

Ref Code Part Number |Description Qty
1 21505-058-0000  |08-039-1801  |Clamp
2 21502-058-0000  |08-039-1802  |Joint, Air Duct 1
3 21540-058-0000  |08-039-1803  |Air Duct 1
4 21506-058-0000  |08-039-1804  |Clamp
5 21501-058-0000  |08-039-1805  |Joint, Air Duct 2
6 21631-058-0000 [08-039-1806  [Grommet
7 21520-058-0000  |08-039-1807 _|Air Duct 2
8 21523-058-0000  {08-039-1808  |Clip
9 21521-058-000C  |08-039-1809 |Cover, Drain Pipe




Fig. 19

Shifter

Ref Code Part Number |Description Qty
1 23400-058-0000 08-039-1901 |Shifter Assy
2 23440-058-0000 08-039-1902 |Shift Rod Joint
3 GB/T6177-2000 08-039-1903 |Nut M12
4 23453-058-0000 08-039-1904 |Shift Rod
5 GB/T6177-2000 08-039-1905 |Nut M12
6 23460-058-0000 08-039-1906 |Shift Guide Joint
7 GB96-85 08-039-1907 |Washer
8 GB/T16674-2000 08-039-1908 |Bolt
9 90301-058-0000 08-039-1909 |Plastic Screw
10 23411-058-0000 08-039-1910 |Shift Knob
11 90402-058-0000 08-039-1911 |Clip
12 23417-058-0000 08-039-1912 |Drain Tube
13 23418-058-0000 08-039-1913 |Plug, Drain Tube
14 23441-058-0000 08-039-1914 |Boot, Shift Joint
15 23416-058-0000 08-039-1915 |Clamp, Shift Boot
16 23415-058-0000 08-039-1916 |Shift Boot
17 23410-058-000C 08-039-1917 |Shifter




Fig. 20

Tail Light

Ref Code Part Number |Description Qty
1 35200-058-0000  |08-039-2001 _ |Tail Light Assy
2 35202-058-0000  |08-039-2002  |Bulb 12V5W/21W
3 35203-058-0000  |08-039-2003  |Housing, Tail Light
4 GB/T845-85 08-039-2004  |Screw 3.9X16




Fig. 21

Fuel Tank

Ref Code Part Number |Description Qty
1 81100-058-0000  |08-039-2101  |Fuel Tank

2 36210-058-0000  |08-039-2102  |Fuel Sensor

3 36201-058-0000 [08-039-2103  |Gasket, Fuel Sensor
4 36202-058-0000  |08-039-2104  |Bracket, Fuel Sensor
5 GB/T16674-96 08-039-2105  |Bolt M5X16

6 81300-058-0000  |08-039-2106 _|Fuel Cap

7 81400-058-0000  {08-039-2107 _ |Fuel Petcock

8 81404-058-0000 [08-039-2108 |Cover, Fuel Switch Lever
9 19611-058-0000  (08-039-2109  [Clip

10 GB818-85 08-039-2110  |Screw M5X12

11 81407-023-0000  |08-039-2111  |Gasket, Fuel Petcock
12 GB818-85 08-039-2112  |Screw M5X12

13 81401-058-0000  |08-039-2113  |Fuel Switch Lever

14 GB818-85 08-039-2114  |Screw M4X15

15 81106-058-0000  [08-039-2115  [Grommet

16 81103-058-0000  {08-039-2116 _|Collar

17 GB/T5783-2000  [08-039-2117 _ [Bolt M6X30

18 81105-058-0000  (08-039-2118  [Grommet

19 81102-058-0000  {08-039-2119  |Collar

20 16501-058-0000  [08-039-2120  [Fuel Line

21 36200-058-0000  |08-039-2121  |Fuel Sensor Assy

22 16511-023-0000  (08-039-2122  [Breather Hose

23 81108-058-000C  (08-039-2123 |Guard, Fuel Tank




Fig. 22

Front Master Cylinder

Ref Code Part Number |Description Qty
1 44100-058-0000 [08-039-2201  |Front Master Cylinder Assy
2 44108-058-0000  |08-039-2202  |Clip, Brake Line
3 GB/T16674-2000 |08-039-2203  |Bolt M6X12
4 44109-058-0000  |08-039-2204  |Front Brake Switch
5 GB/T16674-2000 |08-039-2205  |Bolt M5X25
6 44117-058-0000 [08-039-2206  |Bracket, Front Master Cylinder
7 44103-058-0000 [08-039-2207  |Front Master Cylinder
8 44118-058-0000 [08-039-2208 Bolt, Front Brake Lever
9 44116-058-0000 [08-039-2209 Lever, Front Brake
10 GB/T6187.2-200C [08-039-2210 |Nut M8




Fig. 23

Front Brake

Ref Code Part Number |Description Qty
1 44102-058-0000  |08-039-2301  |Front Brake Disc
2 90102-023-0000  |08-039-2302  |Bolt M8X20, Front Brake Disc
3 44104-058-0000 [08-039-2303 Cover, Front Brake Disc
4 GB/T16674-96 08-039-2304  |Bolt M6X12
5 GB/T16674-96 08-039-2305  |Bolt M8X14
6 44200-023-0000 [08-039-2306 |Left Front Brake Caliper
7 44301-58-0000  |08-039-2307  [Right Front Brake Caliper
8 44203-058-000C  (08-039-2308 Front Brake Pad Set




Fig. 24

Footrest

Y
®)

Code

Part Number

Description

Qty

1 54220-058-0000  [08-039-2401  |Support, Left Footrest

2 54230-058-0000 [08-039-2402  |Support, Right Footrest
3 GB/T16674-96 08-039-2403 _ |Bolt M8X12

4 GB/T6184-2000  [08-039-2404  [Nut M6

5 GB97.1-85 08-039-2405  |Washer

6 GB/947-88 08-039-2406 | Screw M6X16

7 90102-058-0000  |08-039-2407 _ |Bolt M6X16-10X4

8 43520-058-0000  |08-039-2408  |Bracket

9 GB/T16674-96 08-039-2409  |Bolt M8X25

10 43512-058-0000  [08-039-2410  |Shaft, Rear Brake Pedal
11 GB/T16674-2000 |08-039-2411  |Bolt M8X30

12 GB/T96-85 08-039-2412  |Washer

13 43501-058-0000 [08-039-2413  |Rear Brake Pedal

14 43511-058-0000 |08-039-2414  |Lever, Rear Brake Pedal
15 43507-058-0000  (08-039-2415  |Clip

16 GB97.1-85 08-039-2416  |Washer

17 GB/T955-87 08-039-2417  |Washer, Wave

18 43513-058-0000 [08-039-2418 Return Spring 1, Rear Brake Pedal
19 43504-058-0000  [08-039-2419 Return Spring 2, Rear Brake Pedal
20 82710-058-0000  [08-039-2420  |Left Footrest

21 82720-058-000C  08-039-2421  |Right Footrest




Fig. 25

Instruments

Ref Code Part Number |Description Qty
1 36100-058-0000  |08-039-2501 |Instrument Cluster
2 GB/T6177-2000  |08-039-2502  |Nut M5




Fig. 26

Seat

Ref Code Part Number |Description Qty
1 71200-058-0000 |08-039-2601  [Seat
2 71203-058-000C  [08-039-2602 |Bumper, Seat




Fig. 27

Side Covers

Ref Code Part Number |Description Qty
1 19301-058-0000  [08-039-2701  |Recovery Tank
2 19302-058-0000  [08-039-2702  [Cap, Recovery Tank
3 90102-058-0000  |08-039-2703 _ |Bolt M6X16-10X4
4 19304-058-0000  [(08-039-2704  [Vent Hose, Recovery Tank
5 19303-058-0000  [08-039-2705  [Hose, Recovery Tank
6 GB/T16674-2000 |08-039-2706 _ |Bolt M6X16
7 19305-058-0000  (08-039-2707 _ |Clip
8 83100-058-0000  |08-039-2708  |Cover, Fuel Tank
9 81108-058-0000  |08-039-2709  |Heat Insulation, Fuel Tank Cover
10 90302-058-0000  (08-039-2710  |Screw
11 83102-058-0000  (08-039-2711  [Grommet
12 90102-058-0000  |08-039-2712  |Bolt M6X16X10X4
13 82402-058-0000  |08-039-2713  |Right Cover, Fuel Tank
14 82401-058-0000  |08-039-2714  |Heat Insulation, Right Fuel Tank Cover
15 82302-058-0000  |08-039-2715 |Left Cover, Fuel Tank
16 08-039-2716 Heat Insulation, Left Fuel Tank Cover
17 19540-058-000C |08-039-2717  |Air Duct 3




Fig. 28

Rack and Guard

Ref Code Part Number |Description Qty
1 72802-058-0000 (08-039-2801  |Cover, Front Bumper
2 GB/T818-2000 08-039-2802  |Screw M6X16
3 GB/T16674-96 08-039-2803  |Bolt M8X12
4 72810-058-0000  (08-039-2804  [Front Bumper
5 72811-058-0000 [08-039-2805  |Cap, Front Bumper
6 GB/T16674-2000 |08-039-2806  |Bolt M8X16
7 72701-058-0000  |08-039-2807  |Cover, Rear Rack
8 GB/T947-88 08-039-2808 | Screw M5X16
9 72501-058-0000  |08-039-2809  |Cover, Front Rack
10 GB/T947-88 08-039-2810 | Screw M5X16
11 GB/T16674-2000 |08-039-2811  |Bolt M8X12
12 72510-058-00000 |08-039-2812  |Front Rack
13 72710-058-000C  |08-039-2813 |Rear Rack




Fig. 29

Rear Cover

Ref Code Part Number |Description Qty
1 82200-058-0000  (08-039-2901  |Rear Cover
2 GB/T16674-96 08-039-2902  |Bolt M6X12
3 83204-058-0000 [08-039-2903  [Right Fender Flare, Rear Cover
4 82220-058-0000  |08-039-2904  |Tail Light Panel
5 82201-058-0000  |08-039-2905 |Lid, Rear Cover
6 54260-058-0000  |08-039-2906 |Seat Bracket
7 82304-058-0000  |08-039-2907  |Heat Insulation
8 GB/T6174-2000  [08-039-2908  [Nut M6
9 83203-058-0000  |08-039-2909 _|Left Fender Flare, Rear Cover
10 GB/T818-2000 08-039-2910 | Screw M6X16
11 GB/T818-2000 08-039-2911 | Screw M6X20
12 91214-023-0000  [(08-039-2912  |Grommet
13 GB/T97.1-85 08-039-2913  |Washer




Fig. 30

Front Cover

Y
®)

Code

Part Number

Description

Qty

1 82100-058-0000  (08-039-3001  |Front Cover

2 GB/T818-2000 08-039-3002  |Screw M6X16

3 90102-058-0000  |08-039-3003 |Bolt M6X16-10X4

4 GB/T16674-96 08-039-3004  |Bolt M6X14

5 82112-058-0000  [08-039-3005 _|Panel, Front Cover

6 91214-023-0000  (08-039-3006  [Grommet

7 90302-058-0000  |08-039-3007 _|Plastic Rivnut

8 82500-058-0000  [08-039-3008 |Headlight Panel, Front Cover
9 GB/T97.1-85 08-039-3009  |Washer

10 GB/T6174-2000  |08-039-3010  [Nut M6

11 GB/T818-2000 08-039-3011  |Screw M6X16

12 83717-058-0000 |08-039-3012  |Protection Cover

13 GB/T6174-2000  |08-039-3013  [Nut M6

14 GB/T818-2000 08-039-3014  |Washer

15 82102-058-0000  [08-039-3015  |Cover, Panel

16 82104-058-0000  (08-039-3016 |Instrument Panel

17 90101-023-0000  [08-039-3017  |Bolt M6X16-10X16

18 GB/T818-2000 08-039-3018 | Screw M6X16

19 83718-058-0000  [08-039-3019  [Seal

20 GB/T818-2000 08-039-3020 | Screw M6X20

21 83201-058-0000  |08-039-3021 |Left Fender Flare, Front Cover
22 83202-058-0000  |08-039-3022 Right Fender Flare, Front Cover
23 82131-058-0000 [08-039-3023  |Lid, Storage Bin

24 82132-058-0000 [08-039-3024  |Retainer Ring, Storage Bin
25 82130-058-000C  [08-039-3025 |Storage Bin




Fig. 31

Headlight

Ref Code Part Number |Description Qty
1 35110-058-0000  |08-039-3101 |Left Headlight Assy
2 35112-058-0000  |08-039-3102  |Parking Light Bulb12v3W
3 35113-058-0000  |08-039-3103  |N/A
4 35114-058-0000  |08-039-3104  |Headlight bulb12v35W/35W
5 GB/T845-85 08-039-3105  |Screw 3.9X13
6 35120-058-000C  |08-039-3106  |Right Headlight Assy




Fig. 32

Tail Light 2

Ref Code Part Number |Description Qty
1 35501-058-0000  |08-039-3201 |Lens, Tail Light 2
2 35502-058-0000  |08-039-3202  |Bulb12V10W
3 35503-058-0000  |08-039-3203  |Housing, Tail Light 2
4 35500-058-0000  |08-039-3204  |Tail Light 2 Assy
5 GB/T845-85 08-039-3205  |Screw3.9X13
6 35600-058-000C  [08-039-3206  |Tail Light 2 Assy




Qty

Warning Plate-1

Warning Plate-2

Warning Plate-3

Warning Plate-4

Rivet

Washer

Rear Reflector

Part Number |Description

08-039-3301
08-039-3302
08-039-3303
08-039-3304
08-039-3305
08-039-3306
08-039-3307

Code
92111-058-0000
92112-058-0000
92113-058-0000
92114-058-0000

GB12618-90

GB97.1-85
34801-023-000C

Ref

1

7

Emblem 1

Fig. 33




Fig. 34

Emblem 2

Ref Code Part Number |Description Qty
1 08-039-3401 | 700cc
2 08-039-3402  |Discovery
3 08-039-3403  |Diamo
4 08-039-3404  [4X4




Fig. 35

Evap Kit

Ref Code Part Number |Description Qty
1 18500-025-0000  [(08-043-3201 [Air Valve
2 18503-055-0000  [08-043-3202  |Clamp
3 18505-055-0000  (08-043-3203  |Air Hose 1
4 GB/T5787-1986  [08-043-3204  [Bolt M6X16
5 18506-055-0000  (08-043-3205  |Clamp
6 18507-055-0000  (08-043-3206  |Air Hose 2
7 18501-025-0000  (08-043-3207  |Air Hose 3
8 18502-025-0000  (08-043-3208 |Clamp
9 18504-055-000C  (08-043-3209 |Evap Air Filter




Fig. 36

Brake System Assembly

| Ref |

Code

| Part Number [Description

[ 1

44300-058-000C

|08-039-3601 |Complete Brake System Assy




Fig. 37 Lock Set | Ref | Code | Part Number |Description | Qty |
___________________ | 1 [ 37201-058-000C [08-039-3701 [Lock Set | |




